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DTX+CDGP 14 Rt 30 mg/m day1
RATSF> 40 mg/m day1l

FP-High-4wk 28 Ji)bAOo52)L 800 mg/m dayl-5

SATSF> 20 mg/m day1-5

FP-low-1wk 7 JILAODS2I)L 500 mg/body day1-5

SRATSF> 10 mg/body day1-5

FAP 28 JILAODS2I)L 700 mg/m dayl-7
SRATSF> 70 mg/m day1
RFVILES > 30 mg/m day1
Nivolumab (B&jE) 14 RN 240 mg/body day1
[4:8%] Nivolumab 28 ZHRIILYT 480 mg/body day1
[6:8%] Pembrolizumab 42 R>IJOVUXYT 400 mg/body day1




